
1 
 

Performance Evaluation & Strategic Analysis of Water 

Quality for Wastewater Treatment Plant: A Sustainable 

Study of Cadbury Gwalior 

 

 

ABSTRACT 

 

 The chocolate company is one of the most polluting food companies regarding its large 

water consumption. Due to the increased demand of chocolate, the chocolate companies in 

India are expected to grow rapidly and have waste generation & some relevant environmental 

problems are also assumed increased. Improper treated wastewater with the very increased 

level of pollutants can be caused by some improper design, process and operation or 

treatment systems create main environmental hurdles when these are discharged to the 

[...]

Conching includes the mixing and beating the semi-liquid mixture of chocolate to develop a 

flavour, removing the unwanted volatile flavour and reducing its viscosity & size. 

 

Another stage tempering is a final crucial and very complex stage which includes mixing & 

cooling the liquid chocolate in controlled conditions to ensure that the fat in the chocolate 

crystallises in its most stable form. Very complex machinery has been developed for this 

important process. Tempered chocolate is then used in so many ways to produce the famous 

brand. 

Blocks of the solid chocolate, including the bars with some added ingredients such as nuts & 

raisins, are very well known in company as 'moulded' products. Tempered chocolate is then 

poured into bar-shaped moulds, shaken & cooled. After that the moulded blocks continue to 

high speed wrapping plants. 

Figure 1 is showing the main operations for processing of the famous chocolate products. 

 



5 
 

 

Characterization of Wastewater generated from chocolate based food company 

The major pollutants in the wastewater discharges form Chocolate based food company are: 

Organic matter (BOD, COD), Suspended Solids (TSS, TDS), pH, Oil & grease, Chloride etc. 

 

The organic matters in chocolate waste waters are contributed mainly by the chocolate and 

chocolate products wasted and to a much lesser degree, by cleaning some products, sanitizing 

the compounds, lubricants & domestic sewage which are discharged to the stream. 

The inorganic substances of the chocolate wastewaters have been much less attention as 

sources of pollution than the organic wastes because the product manufactured is edible 

matter which do not contains hazardous quantities of inorganic substances. However, the 

non-edible materials used in process, do contain the inorganic matters which by themselves, 

or added to the chocolate products & the raw water, potential pose a pollution hurdle. Such 

inorganic matters include phosphates (which are used as deflocculates & emulsifiers in some 

cleaning compounds), chlorine (which are used in detergents & some sanitizing products) and 

nitrogen (which are contained in wetting agents & some sanitizers). Table 1 show the 

characterization of design feed water and Table 2 show the characterization of treated water. 

 

1.2 Design Feed Water- The plant is designed for following water analysis.  



6 
 

 

 

1.3 Treated Water Quality- The following is the treated water quality desired from the plant 

with above feed water quality mentioned. 

 

 



7 
 

1.4 Wastewater treatment technologies for Chocolate based Food Company 
 

Wastewater of Chocolate based food company includes following options 

 Treatment to a suitable standards for its reuse or recycling 

 Discharge to local sewers under the trade waste agreement  

 Proper treatment and its land discharge wherever environmentally beneficial 

 

Best process for wastewater systems is shown in Figure 2. 

 



8 
 

DESIGN SUMMARY 

1.4.1 Plant Capacity 

 

The plant is basically designed to treat 900 m3/day of influent Waste water from the plant. 

The tertiary plant is designed to handle 600-650 m3/day of effluent range. Capacity of 

different units offered for the plant is as per the listed details: 

1.4.2 Anaerobic Contact Filter (ACF): The Equalized effluent of 450 KLD is properly 

treated in the Existing ACF system. 

1.4.3 Up flow Anaerobic Sludge Blanket (UASB) system: The Remaining 450 KLD 

equalized effluent is treated in a new UASB system 

1.4.4 MBR System: The Aeration system is designed mainly for the total 900 KLD effluent. 

In addition to the existing aeration tanks, one aeration tank is proposed for the 

additional capacity. The MBR system is designed for two numbers of 50% capacities 

each. 

1.4.5 RO System: The RO system is designed for (partial feed from total MBR permeate 

produced) of 330 m3/day for 20 hours operation. 

PROCESS DESCRIPTION 

 

       Primary treatment: The effluent is first collected in the inlet chamber and fed with the pumps 

to the bar screen chamber & oil skimming tanks for the suspended particle and oil reduction is 

collected in the buffer tank and transferred to Equalization tank for further process of 

homogenization & treatment of effluent.  

In some more recent schemes, employing activated sludge treatment and bio filters, initial        

settlement has been eliminated to get surety that aerobic conditions are maintained all times. 

(Metcalf and Eddy, 2003) 

 

        Equalization tank: The collected effluent is mixed and pH correction is done using the 

Caustic / Acid dosing. The Equalized and Neutralized effluent is pumped to the existing 

anaerobic contact filters & Proposed UASB units respectively. 

       Secondary Treatment or Biological treatment 

There are mainly 2 types of biological wastewater treatment systems; aerobic and anaerobic 

systems. In view of high BOD load in the wastewater from chocolate based food company, 

aerobic processes (for low organic load) and anaerobic processes (for high organic loads) are 

adopted for the treatment of wastewater from chocolate based food company. 

The selection of processes for any particular plant depends upon the size of the problem, 

location of the plant and the necessary degree of treatment. 

 



9 
 

       Anaerobic Treatment (Existing ACF and UASB): 

ACF - The ACF system is designed with anaerobic contact filter (ACF), which is having 

anaerobic Media to facilitate the attached growth of the anaerobic micro-organisms. The 

existing system is designed to handle 450 KLD flow and it will perform at minimum of 75% 

COD & 80% BOD reduction at all times to facilitate the further aerobic treatment without 

affecting the outlet guarantees for individual downstream units.  

       UASB - Up flow Anaerobic Sludge Blanket system (UASB) the anaerobic micro-organism 

form a sludge blanket to degrade the organic content. UASB system not requires any media. 

The supernatant is transferred to the aeration tank by gravity. 

The Anaerobic treatment in the form of UASB using for the Better reduction of 

high BOD and COD levels for Influent.  In the up flow anaerobic sludge blanket (UASB) 

reactor wastewater is directed to the bottom of the reactor where it rises upward, a combination 

of inoculated media and adequate retention time initiates the organic degradation, this results in 

generation of sludge and formation of sludge blanket that floats on the top level of the reactor.  

The wastewater flows upward through a blanket of biologically formed granules, 

which consume the waste as it passes through the blanket.  Methane and carbon dioxide gas are 

generated and the bubbles rise and are captured in the gas dome at the top.  The gas collected 

from the hoods flow and transferring to the Gas Holding Tank. The upward velocity and the 

flow maintaining as per the requirements of the system. Because of the low synthesis rate of 

anaerobic microorganisms, the excess sludge that must be disposed of is minimal.  

The UASB system comprise the following  

 Bottom distribution system  

 GLSS Device 

 Gas collection system 

 

 UASB Reactor:  

 Up-flow Anaerobic Sludge Blanket reactor is provided for anaerobic treatment of dairy 

effluent. The UASB reactor constructed in RCC. The reactor consists of three zones viz. 

Influent distribution zone, Reaction zone, Gas solid liquid separation zone. 

 Influent Distribution zone: The raw wastewater enters from the bottom through influent 

distribution zone. A sophisticatedly designed piping network is provided for uniform 

distribution of the effluent in the tank. The effluent then travels upward in the reactor. 

 Reaction Zone: In the reaction zone the anaerobic bacteria are maintained in the form of 

sludge blanket. The organic matter in the wastewater comes in contact with the bacterial 

population and is degraded anaerobically to methane rich biogas, the end product of 

anaerobic digestion. The process of conversion of organic matter in to the biogas is a two-

stage process. In the first stage the organic matter in the raw effluent is converted in to the 

volatile acids by acid forming bacteria. In the second stage the acid produced in the first 

stage are converted in to methane by another group of bacteria i.e. methane formers. In 

UASB process both the stages are completed in single reactor. The biogas so produced is 



10 
 

bubbled through the effluent and is separated out in the third section i.e. Gas-Solid-Liquid 

separation zone. The suspended solids are also separated to prevent escape of solids from 

the reactor. 

 Gas-Solid – Liquid Separation: In gas solid liquid separation a hood fabricated in M S 

and duly painted with corrosion resistant paint is provided. The hood separates the solid 

from the overflowing reactor content. Gas collectors are provided for collection and 

conveyance of gas. The treated effluent overflows through a launder and will take to a 

secondary treatment. 

 

 Biogas Holder  

 Biogas collecting at the top of the reactor and keeping store in a gasholder separately 

constructed. Biogas holder is fabricated in MS plated as floating type. RCC Wet well 

provided to accommodate the MS dome. Biogas from biogas holder will be compressed and 

sent to boiler for burning or to the Flare stack to flare the excess biogas.   

 Aeration Tank The anaerobically treated effluent feeding to the fine screen chamber for 

screening before entering into the aeration tank for the further degradation of organic matter 

with help of aeration. The total combined outlet of ACFs & UASB unit out let water feed to 

three Aeration tanks by gravity. Diffused aeration system with fine bubble diffusers is using for 

the biological oxidation of effluent instead of conventional surface aeration from energy 

conservation point of view. 

 

MBR: Membrane bioreactor (MBR) is a basically new wastewater treatment technology which 

focuses on exceptional treatment efficiency and a reduced footprint when compared to the 

conventional treatment processes.  

 MBR is an activated sludge process by a membrane separation process. The MBR 

system operating without any primary clarification, before MBR the fine screening (3 

mm or smaller) generally to protect the membranes from the waste components. Due to 

the presence of various absolute barriers for the suspended solids, MBR is able to 

maintain a high solid concentrations (7000-10000 mg/L) and solid retention times 

which allow for smaller aeration basins & high BOD removals. 

 Because MBR effluent is micro- or ultra- filtration permeates, the effluent suspended 

solids are generally near the detection limit & turbidity are generally less than 1 NTU. 

 So MBR is typical process of suspended growth biomass with micro or ultra-filtration 

system which rejects particles. We recirculate major portion of the sludge from the 

MBR to the aeration tank to mainly maintain the MLSS levels and some amount of 

biomass will be wasted as Waste Activated Sludge. 

 Sludge Dewatering System: The sludge then generated from Aeration Process collected 

in a Sludge Holding Tank. This sludge treading with the sludge conditioning & feeding 

process to the Filter Press for Solid –Liquid separation. The filtrate water recycling 

back into the system. The dried sludge cake which is obtained from Filter Press 

disposes as per PCB norms.  

 



11 
 

Reverse Osmosis System (RO system): The total dissolved solids can be reduced by Ion 

Exchange or Membrane process. Membrane based system known as more specifically as RO 

system because of its compatibility, purity, durability, rigidness for different water quality & 

environmentally friendly.  

 Osmosis is a natural process, which takes place when 2 solutions of different 

concentrations are separated by semi permeates membrane. Under such condition, the 

pressure is generated which forces the solvent through the membrane from dilute to 

concentrate. This movement of pure solvent is known as osmosis and the pressure at 

which it happens is called osmotic pressure.  When the pressure is applied gradually to 

concentrated solution a stage is reached when there is no flow of solvent through the 

membrane and as we apply excess pressure the pure solvent starts flowing through the 

membrane from concentrate solution to the dilute solution.  This movement of solvent 

separation from the concentration solution is known as reverse osmosis.  

 RO technology includes a high pressure pump to force a portion of the feed water 

through semi-permeable membrane. The amount of permeate product water produced 

varies with the feed water pressure and the temperature. Since the bulk of the product 

water contaminants are left on the feed water upstream side of the membrane and would 

over time, foul or scale the membrane, a portion of the feed water is directed to drain or 

other use.  This stream is called concentrate, and the amount of the concentrate needed 

varies with the amount and type of the contaminants in the water.  Each specific feed 

water source will have a max recovery rate or conversion which is determined by on-

site and lab analysis, for such application the conversion rate will be 78% with 20% of 

the feed water being rejected to drain.  

 

 

Figure 3: RO System 

The performance of RO membrane system is continuously controlled online by 

different instruments such as Pressure gauge, Flow Indicators, pH analyser & Conductivity 

Indicators. These parameters will help to trend the RO performance against the Inlet water 

quality and result the health of RO system. 



12 
 

 

 
Both aerobic & anaerobic processes have been used by different researchers for the treatment 

of wastewater from Food Company. These are showed in Table 3. Lab scale aerobic 

treatment of waste water by three stages of ASP, investigated by Fang and Herbert (1990). 

The average BOD5 of 1060 mg/L and an average TKN of 109 mg/L within overall retention 

time of 19.8 h, the final effluent contained 9mg/L of BOD5 and 10 mg/L of TKN, 

corresponding to respective reduction of 99% and 91%. Treatment of the wastewater from 

whey processing plant using the ASP and anaerobic process was investigated by Fang and 

Herbert (1990). He found ASP was more efficient in removing BOD5. ASP removes 99% of 

BOD5 as compared to 87% by anaerobic reactor. The chemical–biological treatment was 

carried out on food wastewater using ASP, TF and UASB by Nasr et al. (1996). ASP 

removed 64% of VOM, 71% COD and 70% BOD5. 90% of VOM was removed by TF. 

Removal of COD and BOD by UASB was found to be 97% & 96% respectively. 

 

A bench scale aerobic SBR was investigated by Mohseni-Bandpi et al. (2004) to treat food 

wastewater. Easy operation low cost and minimal sludge bulking condition make the SBR 

system an interesting option for the biological medium strength industrial wastewater 

treatment. The study demonstrated the capability of aerobic SBR for the COD removal from 

company wastewater. The reactor was feed with factory and synthetic wastewater under the 

different operating conditions. The highest COD removal efficiency was more than 90% and 



13 
 

the sludge settling properties for factory wastewater were obtained at high sludge (20 days) 

and aerated period 6 hrs. (Sushil Kumar, 2007) 

 

The study done by Banu et al. (1996) targeted to treat the wastewater by using the anaerobic 

photocatalytic oxidation treatment. The optimum pH and catalyst loading for solar 

photochemical oxidation was found to be 5 and 300 mg/L, respectively. The secondary solar 

photocatalytic oxidation using TiO2 removed 62% of the COD from primary anaerobic 

treatment. Integration of the anaerobic & solar photocatalytic treatment resulted in 95% 

removal of COD from the dairy wastewater. The findings suggest that anaerobic treatment 